Los Angeles

-
bwp et ot GCOS

‘

Partnership for a Sustainable Water Future

Los Angeles Groundwater Replenishment Project



LASAN Background

e About LASAN

o 4.7 million people served

o 600 square miles

O 29 contract agencies

O 6,700 Miles of sewer lines

O Average System Flow: 313 MGD

Hyperion Service Area: 3 Interconnected Plants

o Tillman Water Reclamation Plant (100% Recycled
Flow)

O Los Angeles-Glendale WRP (100% Recycled Flow))

o Hyperion WRP (27% Recycled Flow)

e Terminal Island Service Area

o Terminal Island WRP (100% of Flow is Recycled)

LLS

WRP
Qutfalls
Sewersheds

B ocrwre

Valley Spring Lane
- Foreman

LAGWRP

HTP - Metro

HTP - Coastal

TIWRF

Contract Agencies
Various Lighter Colors

i

2 4
'l B
Erf,;.,‘]l.-.'*' %
N\ A Ay T

LA CANADAFLINTRIDGE

! GLENDALE '
~LAGWRP' | essan

ALHAMBRA
HWRP eLsecunpo| )
. GARDENA COMPTON |
™ g
[ CARSON |
TORRANCE
/% LONGBEACH
RANCHO PALDS VERDES A
-
TIWRP

Sorces: Esn, USGS. NOAA

ct2



LADWP Background

* Serves a population of 3.9 million in the
City of Los Angeles

* Provides an average of 477,000 AFY of
water

e Facilities include:

* 7,300 miles of distribution pipeline
e 28 treatment facilities

* 117 in-city tanks and reservoirs
* 86 pump stations

Groundwater Replenishment Project 3



City of Los Angeles Water Supply

48%

Los Angeles Aqueduct

_ State Water Project

41%

MWD
State Water Project &
Colorado River Aqueduct

>
L

' -

.

Sierra Nevada
Mountains

" Colorado River
Aqueduct ~

2%

Recycled Water
9%

Local Groundwater


Presenter Notes
Presentation Notes
LADWP



Groundwater Replenishment

San Fernando Groundwater Basin is the
principal groundwater resource for the
City of Los Angeles

Up to 23% of total water supply during
drought years

Replenishment increases resilience of
local water supply

CHATSWORTH

WOODLAND HILLS

San Fernando Basin boundaries

=

SAN FERNANDO

i

Donald C. :
S J Tillman Water |5 pp i

~—__ Reclamation

-_—
Plant

SHERMAN OAKS PASADENA

P

LOSANGELES

Groundwater Replenishment Project 5


Presenter Notes
Presentation Notes
LADWP



Groundwater Replenishment Project

Treatment of Tertiary Effluent from Donald C. Tillman

(DCT) via a new Advanced Water Purification Facility
(AWPF)

e 25 Million Gallons per Day (MGD) of Purification

Hansen Spreading Grounds

Conveyance to Hansen Spreading Grounds via
Existing Balboa Pump Station and 54” Pipeline

Existing 54-inch
Recycled Water Pipeline |

Surface Spreading at Hansen Spreading Grounds NNNUYS Hansen Tank

Donald C. 170
Tillman Water

4 Reclamation

Plant
A |
N

‘ Balboa Pump Station



Presenter Notes
Presentation Notes
LADWP



Replenishment and Extraction

@ Production Well (Remediation)

@ Production Well (Non-Remediation)
© Monitoring Well

Particle Path Lines By Model Layer

= 1 (A-Zone)

= 2 (B-Zone)

== Path Line with Shortest Travel
Time to Production Well TJ-12
(each arrow = 1 month)

Tujunga
Well Field

Rinaldi-Toluca
Well Field

Hansen
Spreading
Grounds

>z

Verdugo
Fault

0

Feet e

500 1000

North Hollywood
West Well(Field

s

o ‘ v e
= _\\ B \’)\E.;y' 5 3 2

Well Field

\h

= TG - . e
“...iink',SAN CABRIEL R
40 & 2 & MIGIUINET=ATI'N;S =3
% N ‘:”':... .
Y
. o S \
e
T ~ (‘ —- ? N i - A}
o AT ‘
ono E;\ fs Y - ¥
oSH } { 0 -
© - _l.‘)} s G L g 4
‘ g RID! ulc, CRY 7% :
North, Hollywnod ,—‘ A A it
.% = East WelllField" MOUNTAlNS . e
1
’ \ Burbank /. ;. A ' i y
i Well Field s r &
oth P e = A
08 [} - o\ )
¥ |{l
Headworks > 1 S alnigR:: qﬁa Sl ~
Well Field GlendalelNorth Hlill's
Well Field w O et rweuFle’d 2 £ v
,ot D -n._’. -l
ﬁd&lg; _/ Glendale South!
ell Fiel |



Presenter Notes
Presentation Notes
LADWP



Donald C. Tillman WRP

>Treatment Capacity - 80 MGD

>Plant Size: 90 acres

>Built Dates
O Phase | -1984
O Phase Il - 1991

> Plant services 800,000 residents

>70% from residential and 30% from industrial
sources

> Biosolids process at Hyperion WRP

>LASAN User’s Investment (10yr) 29 Capital
Improvements Projects

e

N Ny
IRERL

:
" g



Presenter Notes
Presentation Notes
LASAN



DCTWRP Conventional Treatment

PRELIMINARY PRIMARY SECONDARY TERTIARY

BENIFICIAL MICROBES FEED CLOTH FIBER FURTHER REMOVES FINE
TRASH AND GRIT SCREENED OUT SOLIDS SETTLE T0 BOTTOM ON ORGANIC MATTER PARTICLES AND CLORINE DISINFECTS



Presenter Notes
Presentation Notes
LASAN



Rendering of the Advanced Water Purification Facility (left), Learning Center (top right), and treatment floor (bottom right)

Groundwater Replenishment Project 10


Presenter Notes
Presentation Notes
LASAN



AWPF Treatment Train

Groundwater Replenishment Project 11


Presenter Notes
Presentation Notes
LASAN



AWPF Treatment Train: MF

HANSEN SPREADING

0 [ ' nm—. GROUNDS
M UVAOP
ce_d-e-e- ] &
[
- q

BALBOAPS

TERTIARY FILTER
EFFLUENT

MF FEED PUMP
STATION

REVERSE OSMOSIS

Membrane Filtration

 Removes Suspended Solids
* Prevents fouling of RO

Groundwater Replenishment Project 12


Presenter Notes
Presentation Notes
LASAN



AWPF Treatment Train: RO

RO TRANSFER r L L L L

ROFED U m  HANSENSPREADING
PUNMPS 0 PUMPS ] I .F GGGGGG
T UVAOP
cE-G--- ] &

Reverse Osmosis

e Removes Dissolved Solids
e Ex: PFAS

Groundwater Replenishment Project 13


Presenter Notes
Presentation Notes
LASAN



AWPF Treatment Train: UVAOP

HANSEN SPREADING

a
™ A 0 | - . GROUNDS
TERTIARY FALTER P alolololc = UVAOP I fall
EFFLUENT — = I =
IE i - Ul

MF FEED PUMP
STATION

BALBOAPS

REVERSE OSMOSIS

Ultraviolet Advanced Oxidation

e Disinfection of Pathogens
 Destruction of CECs

Groundwater Replenishment Project 14


Presenter Notes
Presentation Notes
LASAN





Presenter Notes
Presentation Notes
LASAN


Jacobs Innovations

#1

#2

H3 | Better water quality definition to optimize
design

H4 Design enhancement to facilitate startup and

commissioning

Groundwater Replenishment Project 16


Presenter Notes
Presentation Notes
Jacobs



Jacobs Innovations

e Flow meter installation and Scum Elow Reduction
construction/testing of spray

system reduced scum waste @u@ Mﬂﬂ - @u@ mﬂ@[ﬂ

e Scum flow savings and other Original Design Modified Design
plant optimization increased
AWPF design capacity by AWPF Design Capacity Increase
>30%

19 mgd = 25 myd

Original Design Modified Design

Groundwater Replenishment Project 17


Presenter Notes
Presentation Notes
Jacobs



GWR Project Schedule

QG
Today Project Online LA28 Olympics

Jun 10, 2025 Jun 2027 Jul 2028

Design l - Feb 2023 - Sep 2024

B san 2027 - May 2027

Commissioning / Closeout

Performance Validation



Presenter Notes
Presentation Notes
Jacobs



Project Budget and External Funding

PROJECT FUNDED BY

MWD LRP EPA WIFIA
President Joe Biden's

\‘(ED ST47. = i
QS 6:9 = . 48, Bipartisan

,770 0 ° FSnastructure
=~
=
o)
%

7 <
74 prote”

/
(o)
Y agenct

SWRCB SRF BOR Title XVI

GWR awarded Title XVI Bureau of Reclamation Grant (May 2024)

Total External Funding

Water Boards '
— BUREAU OF —
RECLAMATION $426 million



Presenter Notes
Presentation Notes
LADWP



Thank you!

Clty of Los Angeles s
Groundwater Replemshment'%ro;ect &N

i

[ Lo arocles i emyivenment =
DWH&?::‘?&E&& 10, AN TATTON 1‘_,ac,.abs



Presenter Notes
Presentation Notes
LADWP



A=COM

Digital Twin Application in Water
Reuse Systems — Energy and
Cost Optimization

WateReuse LA Chapter Series
June 10, 2025

Nader Rezaei, Ph.D.

Delivering a better world ©" aecom.com




Digital Twin

> Definition: A virtual representation of an operating physical entity, synchronized at a specified frequency and fidelity.
» Components:

v" Physical Entity
v" High-Fidelity Simulator
v Physical Sensors ’
v Soft Sensors Y R LU
v" Physical-to-Virtual Connection _ advanced
‘/ Advanced Data AnaIyS|S 0 J° E j__‘! Data Collection Data Analysis
v Interaction and Service < : oﬁﬁ ﬁ/
> Applications: o -1 %
v Monitoring (MDT) Water Reclamation Facility / Physical Twin
v" Optimizing (ODT)
v Autocalibrating (ADT) i | S o |01
v Forecasting (FDT) % e
v Sensitivity (SDT) Decision ﬁ'
v Wrapper Energy @Sub,ectMaﬁer Artificial
Resources I’ﬁﬂ ’Expe . Intelligence

E)\ aecom.com



Study Area Digital Twin
:
HEEE
; F{RH
HARE HHERHE
Ele|c|2 - HEIH 23
HEHEHHERRE £ HEIENE
HMHHBHAE z|8 AEHEREHES
HEEHEEEEH HHREHEEEEEEH
HHHEENRHEE HEHEHEEEEBEE
HHHEEEEEHE HEEHEEEEEHHE
|Author FHHHHHH & £|& 5|3|2|E[3|3]8[3]&
Coneiorerd SRS

Digital Twin in the Water Industry ==

> Digital Twin (DT) in the Water Industry
v" Reviewed the application of DT in other industries.
v" Reviewed over 100 studies on application of DT in the water
sector. :
v Major gaps, barriers, and challenges of implementation. e eEEEE
» Innovations in the Water Industry e =
1. Full-scale implementation of a DT in the water sector m = }E EERSEeeL
water reuse). S A
2. Evaluate the approach applications using advanced data . iEe
analytics methods. - —
3. ldentify and assess the higher-level barriers and — e =
challenges of implementation. 'E e
— .
e - h"“_i T T

E)\ aecom.com



Development of Digital Twin for a Water System

ocsD
Plant No. 1
Secondary
Effluent

IRWD
MWRP
Tertiary
Effluent

ocsD
Plant No. 1
OCsD

Ellis Ave.
Interplant Sewer

To
Barrier
Injection Wells

To
Spreading
Basins,
Industrial Users

Demonstration

Mid-Basin
Injection

To
Santa Ana River

Flow
Equalization

Sodium MF Cleaning ~ Compressed
System Air

MF
Hypoohlorite Backwash
| |

RO
; Transfer Sulfuric  *Anti-Scalsnt
ScF:L!::s Microfiltration gr'::,f Pump Aoid Hdion
Station

— 7

—_— v

Hydrogen RO Flush
Peroxide System

Decarbonator Reverse Osmosis

Ultraviolet

Irradiation System % RO
‘E’ RO Cleaning Feed
; System Pump
3
g LTo OCSD Ellis Ave.
&

‘|‘ RO Flush Tank Interplant Sewer

Lime RO Flush To OCSD Ocean Cutfall

Sodium
Bisulfite

Peak Flow and Emergency Bypass RO Bypass (SAR only)

OCSD Ocean
Outfall

FPWB

*No Anti-Scalant During SAR
Discharge Event

Cartridge
Filters

emcmeno [ o

e
Lih"f swrcon
o) L=

THE SENT GONTaIN: CONEOTTAL MEOSATOn WICH I T SOLE PRGSEITY OF AU, Vet IVC BT ACCEPTIG TG DEGRATION T Dooun AGeces AT T ML T B UEED (o8 hY
GTHER T TAKT FoR ebch 1T WeS LOANED 'ALL RERSOMS WOMKIve WITH TH MEGRMATIN AN KELATED IFOrarkhon SHOULD ACKWOWEDGE A EYEPISE A SENGE: OF COEIEALITY

AL CRARG WL BE COMBINED TOGETHER

APPLIED INC.

PW-PILOT-15630 P&ID

T WMZ-14A-116-L-44A436
I I

F] I 3 [ [ I 5 3

 Sam— )

Treatment Process Flow at OCWD

Treatment Process Flow for the Designed DT Pilot

E)\ aecom.com



Development of Digital Twin for a Water System

Human-Machine Interface (HMI) _

v's

e

Physical Pilot at OCWD - - = e
High-Fidelity Process Simulator (SUMO/Dynamizu by Dynamita)

E)\ aecom.com



FB

89:53: 15 AM Har.27.2025
MEMBRaNes

6.9

PIT2S 8.008psi e

DPT2S 9.000 psi Total Vol

9.023  keal RstTot |

—

2z2.28
37.e6
a.e81
2.000
0.000
0.000

ko FEED Maver
Tank T

usS/ocm

gpn |
psi

'J REC
c
P30

T98

_[ «m:rmrrﬁ
r -
LD

PIT4@ 9.000 psi

REJECTION

( S )m\-m ., |EEITER 2,000 gpm
\ . -y

35.526 uSscn
5.19 pH

— I T NN ST T (T O BN
psi 3,5 3802 0.02pm (TR 2002 0.0

MNF-24A - ENABLED/DISABLED True PowerlWl:

10
- sTRT ﬂ React ive Power[Varl:
. J ==L PS e Apparent Power[VAl:

. - 408

Net EnergylkWhl:
L Power Factor:

. B

e

£C To PPN CoNY FACTOR

1 |
n
v KD

SU 0 - OFFLINE

120.00 10.0 .0

174.33
£54.17
€36.21
2228.6
0.22249

ACID RS
MP19 HP20

v

oL En I
ALARNS

HISTORY
Sapl By 23

ALMRST

E)\ aecom.com



Development of Digital Twin for a Water System

» Physical to digital twin connection:

=  HMI: Enables continuous data
storage in the Cloud.

= Python program was developed to
automatically download data from
the Cloud with a specified
temporal resolution and feed the
data to SUMO. Physical Twin

» Digital to physical twin connection: k

= Python program was developed to
optimize the cost/energy and then

HMI: Storing data in the
cloud with fine time-
steps (1 sec)

. HMI: Changi h
feed the setpoints to the HMI. setpoint:r:ﬂ:fdtoﬁ

optimization result

» HMI enables remote control and
changing the setpoints.

Python: A program that

automatically downloads
data from the cloud with
specified time-steps (e.g.,
1 hour)

Python: Cost/Energy
optimization from digital
twin simulation results
and feed the setpoint to
HMI

Digital Twin

Digital-physical Twins two-way connectivity

» With the 2-way communication fully implemented, experimental designs are conducted to:
1. Scenario analysis of process anomalies (defined with the treatment plant team).
2. Energy and cost analysis of the water reuse process.

E)\ aecom.com



Development of Digital Twin: SUMO Model Calibration

-

Physical Twin Experimental Data S — SUlIAT P
Y = ) Difference

.
Run Create Update SUMO )
Experiment Experiment Model

o

Optimization

)

E)\ aecom.com



Development of Digital Twin: Sparse Machine Learning
for Optimization, Soft Sensors, and Data QA/QC

M; is observable

Ml’ '\,:‘“\," M3 == M1 + MZ
.I.t

: = @, @Qg
M.J . . ._TE TIE -
AR

® I_ G _[
= X
ol \C

" @ @ o

>
Minimum set of WQ sensors needed for full flowrate observability on pilot
Mz.q

E)\ aecom.com

|




Development of Digital Twin for a Water System

Power [kW]

SUMO Power Calibration (April 2024)

8000

2.6
Nader oo Measured
2.4 | + Uncalibrated Model
. Calibrated Model
[— T
2.2 [ -
Sndegl - 1 |
il o e
"
1.8 -
K anand
1.6 l
ey o
14 ,J——b [ -
1.2 L ! ! 1 L 1 I )
0 1000 2000 3000 4000 5000 6000 7000
Time [s]

The SUMO model is used to calculate
the power consumption and permeate
flow.
The digital twin is calibrated
* Autonomously
* Daily (pending)
* Using experimental data from the
physical twin
* By adjusting the pump
efficiencies in the SUMO model

Feature Value

Feature Value

Feature Value

Feature Value

FS

N

o

Concentrate Flow Rate Covariate : Before Filtering (Dynamic Points in Red)

WWWWWWWWWF

Jan 01 Jan 02 Timestamp Jan 04 Jan 06
Concentrate Flow Rate Covariate : After Filtering (Static Data)
Jan 01 Jan 02 Timestamp Jan 04 Jan 06
Permeate Flow Rate Covariate : Before Filtering (Dynamic Points in Red)
AN \_
| ! ] \ Y
Jan 01 Jan 02 Timestamp Jan 04 Jan 06
Permeate Flow Rate Covariate : After Filtering (Static Data)

Jan 01 Jan 02 Timestamp Jan 04 Jan 06

E)\ aecom.com




Development of Digital Twin: Sparse Machine Learning for
Optimization (Subrata)

Experimental vs. Predicted True Power (Train Data) Experimental vs. Predicted True Power (Test Data)
Model 1

B e e MU 1P| ——
H ﬁ ? :‘ ' L} 556 | I: ‘ J L1l = =< Predicted Test Power
Pressure_Diff_RO i L | f ! #'h 1
N T‘ il i
ﬁ ‘ i i ' {

RO.Permeate.Flowrate 3000

Power (W)
w
=]
=3
o
= .
Power (W)

i

‘5\" i.lH (L

2500 iﬁi"
i

|

fi 1 | [ [1v]
RO.Concentrate.Flowrate ] l ! ' | " ‘ i L , |~ ‘ ; \
| i‘ ‘ i ! » 2600 ii L Ml ‘ml

Pressure_Diff_RO *

RO.Concentrate.Flowrate | i ’l Experimental Train Power ! u
l !« =« <« Predicted Train Power '
. Jan 05 00.00 Jan 05 12.00 Jan 06 00.00
Pressure_Diff RO * Jan 01 Jan 02 Jan 03 Jan 04 Timestam
Pressure_Diff RO Timestamp F

Total Candidate Terms: 34 (Order 3 Polynomial)
Selected Features by LASSO: 7 out of 34
Hence 79.41% sparsity

RO.Concentrate.Flowrate *
RO.Concentrate.Flowrate

Percentage of observations within + 50 W error range (Test Data): 95.62%

Dataset RMSE Actual RMSE Scaled
o (Standardized)
0.2 0.4 0.6

Coefficient Value Training 34.27 0.097

Pressure_Diff_CF

C — —

Test 24.45 0.072

@ aecom.com



Development of Digital Twin: Sparse Machine Learning for
Optimization (Subrata)

Model 2

RO.IN.Feedwater.Pressure

RO.Permeate.Flowrate
CF.OUT.Pressure

RO.Concentrate.Pressure*
RO.IN.Feedwater.Pressure

RO.IN.Feedwater.Pressure*
RO.IN.Feedwater.Pressure

RO.OUT.Concentrate.Pressure

RO.IN.Feedwater.Pressure
*CF.OUT.Pressure

RO.Permeate.Flowrate *
RO.Permeate.Flowrate

RO.Permeate.Flowrate
*RO.IN.Feedwater.Pressure

RO.Permeate.Flowrate
*CF.OUT.Pressure

Feature Importance in Lasso-Sparse Model
(Based on Training Data)

0.0

Total Candidate Terms: 83 (Order 3 Polynomial)
Selected Features by LASSO: 10 out of 83
Hence 87.95% sparsity

0.1 0.2 0.3 0.4

Coefficient Value

Experimental vs. Predicted True Power (Train Data) Experimental vs. Predicted True Power (Test Data)

B VLo g i b (T M
3500 aj | | H E lE . ‘; l‘ " i 1F ’difhﬂ i - Experimental Test Power